VOLANT AIR INTAKE SYSTEMS
PART NO: 19864

INSTALLATION INSTRUCTIONS
WWW. VOLANT.COM

TECH SUPPORT: (909> 476-7225

19864 PARTS LIST 1 | SENSOR GASKET
1 | VOLANT FILTER BOX 1 |1/2” GROMMET
1 [ VOLANT FILTER BOX LID 2 | 1/747-20 BOLTS
1 [ VOLANT AIR FLOW DUCT 4 |6 MM X 30 BOLTS
1 [ VOLANT AIR scOOP 10 | 1/4” WASHERS
1 [ VOLANT FILTER W/CLAMP 6 |1/4” LOCK WASHERS
4 | 1/4'-20 TRUSS HEAD SCREWS 4 [6 MM NUTS
4 | 1/4* RUBBER WASHERS 2 | STAINLESS STEEL SCREWS

BADGE PLATE
FENDER

VOLANT AIR SCOOP

BADGE PLATE

VOLANT AIR ScCOOP

F—250

[
L7

(2 SS SCREWS

(4) 1/4'-20 TRUSS HEAD SCREWS
(4> 1/4* RUBBER WASHERS TT

FILTER BOX LID g —E
7 5= ! MAF SENSOR

SENSOR GASKET
- Q

VENT HOSE [ ————"2_Z=

\\\\\\\ ACCORDIAN
\\\\\\\ STOCK DUCT

||||||| VOLANT AIR
FLOW DUCT

VOLANT
FILTER BOX FILTER

W/CLAMP

olant

P eifa i
(® 1/4-20 BOLTS MMW w \h\_.z ,,w»ww_.__um_ww_u_.qw
(@ 1/4* LOCK WASHERS o Lrae wASHERS
@ 174" WASHERS (4> 1/4" LOCK WASHERS
= (4> 6 MM NUTS
Q
1]
o FILTER BOX WrT=
ADAPTER @ ACCORDIAN
STOCK DUCT
U =
12 oE

GROMMET CLAMP

FILTER
MINDER




